
 

Approve Return Deny Signatures Date 

   
Jeffrey J. Gocek, EIT               Jeffrey J. Gocek                                              Project Manager  

   
Nicholas W. Hartranft, PE      Nicholas W. Hartranft       Environmental Engineer Manager  

 

Northcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027324 

Facility Type Municipal APS ID 784783 

Major / Minor Major Authorization ID 961854 

a 
Applicant and Facility Information 

Applicant Name Shamokin Coal Township Joint Sewer Authority  Facility Name SCTJSA WWTF  

Applicant Address 114 Bridge Street   Facility Address 114 Bridge Street   

 Shamokin, PA 17872-7690   Shamokin, PA 17872-7690  

Applicant Contact Paul Petrovich  Facility Contact Samuel Rumberger III  

Applicant Phone 570-492-1202  Facility Phone 570-274-6452  

Client ID 63779  Site ID 458710  

Ch 94 Load Status Not Overloaded  Municipality Ralpho Township  

Connection Status No Limitations  County Northumberland  

Date Application Received January 24, 2013  EPA Waived? No  

Date Application Accepted February 07, 2013  If No, Reason Major Facility, Significant CB Discharge, CSO  

Purpose of Application Renewal of Major Sewage Permit  

a 

 

Summary of Review 

INTRODUCTION 
 
The Department has drafted this permit renewal for the Shamokin-Coal Township Joint Sewer Authority (SCTJSA). 
 
APPLICATION 
 
The Shamokin-Coal Township Joint Sewer Authority (SCTJSA) submitted the NPDES Application for Permit to Discharge Sewage (Long Form) (DEP 
#3800-PM-WSFR0009b).  This application was received by the Department on January 24, 2013 and considered administratively complete on February 
07, 2013.  The client contact is Paul A. Petrovich, General Manager of the SCTJSA.  His additional contact information is (email) ppsctjsa@ptd.net.  The 
site contact is Samuel Rumberger III, Plant Supervisor.  The consulting engineer is Craig Zack, PE of KPI Technology of Gettysburg, PA.  His contact 
information is (phone) 717-339-0612, (fax) 717-339-0717 and (email) craigz@kpitech.net. 
 
PUBLIC PARTICIPATION 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania 
Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from interested 
persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which will be considered in making a final 
decision on the application.  Any person may request or petition for a public hearing with respect to the application.  A public hearing may be held if DEP 
determines that there is significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
The case file, permit application package and draft permit will be available for public review at Department’s Northcentral Regional Office.  The address 
for this office is 208 West Third Street, Suite 101, Williamsport, PA  17701.  An appointment can be made to review these materials during the comment 
period by calling the file coordinator at 570-327-3636.   
 
CONTINUED on the next page. 

mailto:ppsctjsa@ptd.net
mailto:craigz@kpitech.net


NPDES Fact Sheet Permit No. PA0027324 

 

2 

 

 

DISCHARGE, RECEIVING WATERS AND WATER SUPPLY INFORMATION 

 

 Outfall No. 001  Design Flow (MGD) 8.50  

 Latitude 40º 48' 53.97"  Longitude -76º 35' 03.86"  

 Quad Name Shamokin, PA  Quad Code 4076  

 Wastewater Description: Treated domestic wastewater  

 

 Receiving Waters Shamokin Creek (WWF)  Stream Code 18489  

 NHD Com ID 54962467  RMI 19.0  

 Drainage Area (mi2) 54.9  Yield (cfs/mi2) 0.407  

 Q7-10 Flow (cfs) 22.368  Q7-10 Basis USGS Gage #01554500  

 Elevation (ft) 597  Slope (ft/ft) N/A  

 Watershed No. 6-B  Chapter 93 Class. WWF  

 Existing Use None  Existing Use Qualifier N/A  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment Metals, Pathogens  

 Source(s) of Impairment Acid Mine Drainage, Urban Runoff/Storm Sewers  

 TMDL Status Final  Name Shamokin Creek Watershed  

    

 Nearest Downstream Public Water Supply Intake SUEZ Water of Harrisburg  

 PWS Waters Susquehanna River   Flow at Intake (cfs) 2,389  

 PWS RMI 76.5  Distance from Outfall (mi) 51.5  

       

       
 

Q7,10 DETERMINATION 
 
The Q7,10 is the lowest seven consecutive days of flow in a 10-year period and is used for modeling wastewater treatment plant discharges.  25 PA § 
96.1 defines Q7,10 as “the actual or estimated lowest 7 consecutive day average flow that occurs once in 10 years for a stream with unregulated flow, 
or the estimated minimum flow for a stream with regulated flow”. 
 
A stream gage upstream of the existing discharge, “Shamokin Creek near Shamokin, PA” (USGS #01554500) was selected as a reference gage.  A 
Q7,10 flow for that gage (22.0 CFS) was obtained from Selected Streamflow Statistics for Streamgage Locations in and near Pennsylvania (USGS 
Open Files Report 2011-1070).  The drainage area at the point of discharge (54.9 mi2) was calculated by the USGS Pennsylvania StreamStats 
application.  Knowing the drainage area (54.9 mi2) at the discharge and both the drainage area (54.0 mi2) and Q7,10 (22.0 CFS) at the reference gage, 
the Q7,10 at the discharge was calculated to be 22.36 CFS. 
 
See Attachment 01 for the Q7,10 determination. 
 
DELAY IN APPLICATION PROCESSING 
 
The renewal of this permit was delayed as the Department worked with the Environmental Protection Agency (EPA) on permit reissuance.  
 
 
 
 
 
 
 
 
 
CONTINUED on the next page. 



NPDES Fact Sheet Permit No. PA0027324 
 

3 

TREATMENT FACILITY 
 
The Authority operates a wastewater treatment facility (WWTF) serving the City of Shamokin (48% of flow), Coal Township (52%) and a small 
portion of Shamokin Township (0.1%).  This WWTF is a combination of two treatment trains which include the original Trickling Filter plant 
(constructed in 1977) and modern Sequencing Batch Reactor (SBR) units (constructed in 2011).  The collection system is a combined sanitary and 
stormwater collection system, which sometimes overflows during and after precipitation events through permitted Combined Sewer Overflow (CSO) 
outfalls.  The collection system has 67 active CSO outfalls.  Other 2011 improvements included a new influent pumping station and ultraviolet 
disinfection. 
 
See Attachment 02 for a list of CSO outfalls. 
 
The WWTF consists of a combined sewer outfall (002), a screen bypass channel, (2) fine screening units, fine grit (vortex) removal, an influent wet 
well, (2) primary clarifiers, (2) trickling filters, (2) secondary clarifiers, sand filters, (4) SBRs, (2) ultraviolet disinfection units, a UV contact tank, 
discharge through Outfall 001, (2) sludge thickeners and (2) anaerobic digesters. 

 
See Attachment 03 for a MAP of the WWTF location. 
 
The WWTF characteristics are as follows. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual Flow 

(MGD) 

Domestic Wastewater Secondary 
Trickling Filter With Settling/ 

SBRs/Nutrient Reduction 
Ultraviolet 8.5 

Hydraulic Capacity  
(MGD) 

Organic Capacity  
(lbs BOD5/day) 

Load Status Biosolids Treatment 
Biosolids 

Use/Disposal 

11.5 15,534 Not Overloaded Anaerobic Digestion 
Class A Biosolids used 

as Landfill cover 

 
Attachment 04 is the WWTF process flow diagram.   
 
The annual average flows of the past three years were 4.104 MGD (2019), 4.8 MGD (2018) and 3.5 MGD (2017).  The highest monthly average flow 
for the previous year was 5.291 MGD, which occurred in January 2020.  The highest peak instantaneous flow for the previous year was 11.788 MGD. 
 
The SBR and associated modern wastewater treatment was authorized by Water Quality Management (WQM) permit #4909406, issued January 19, 
2011. 
 
The collection system utilizes five pumping stations.  All sludge produced is anaerobically digested and treated to produce Class A biosolids. 
 
In 2010, the SCTJSA ceased acceptance of industrial wastewater from Arcos, a categorical waste generator.  Because the industrial wastewater is no 
longer accepted, the SCTJSA no longer needed to maintain an EPA-approved Pretreatment Program.  Currently, there are no Significant Industrial 
Dischargers (SIDs) within the collection system. 
 
COMPLIANCE HISTORY 
  
The WMS Query Open Violations for Client by Permit Number revealed no open violations for the SCTJSA.   
  
The most recent Department Compliance Evaluation Inspection (CEI), was conducted November 22, 2019.  At the time of the inspection, all required 
treatment units were online and operational.  The plant effluent was clear with a pH of 6.6.  The plant has not had any major operational issues for 
the year prior to the inspection.  There were no effluent limitations in that time period.  No violations were identified or noted during the inspection. 
 
A Chesapeake Bay (CBAY) inspection was performed December 16, 2019.  During the 2018-2019 Water Year, the SCTJSA did not exceed nutrient 
caploads and sold 3,368 Phosphorus credits as part of eight contracts during the truing period.  No violations were identified or noted during the 
inspection. 
 
There are currently no open Consent Order & Agreements between the Department and the SCTJSA. 
 
Recent Discharge Monitoring Report (DMR) data, from April 2019 to March 2020, is presented in the table below. 
 
 
 
 
CONTINUED on the next page. 



NPDES Fact Sheet Permit No. PA0027324 
 

4 

Parameter MAR-
20 

FEB- 
20 

JAN- 
20 

DEC- 
19 

NOV- 
19 

OCT- 
19 

SEP- 
19 

AUG-
19 

JUL- 
19 

JUN- 
19 

MAY-
19 

APR- 
19 

             Flow (MGD) 
Average Monthly 

3.779 3.877 3.463 3.556 3.601 3.21 2.98 3.74 3.66 6.40 5.18 4.31 

Flow (MGD) 
Daily Maximum 

7.527 6.722 6.049 5.39 7.128 5.92 5.16 6.21 5.19 6.70 7.44 6.99 

pH (S.U.) 
Minimum 

6.4 6.3 6.2 6.5 6.4 6.4 6.4 6.4 6.4 6.4 6.4 6.5 

pH (S.U.) 
Maximum 

6.7 6.6 6.6 6.7 6.7 7.4 6.6 6.7 6.6 6.7 6.7 6.8 

TRC (mg/L) 
Average Monthly 

0.05 0.05 0.05 0.05 0.05 0.1 0.1 0.1 0.1 0.1 0.1 0.1 

TRC (mg/L) 
Instantaneous Maximum 

0.05 0.05 0.05 0.05 0.05 0.1 0.1 0.1 0.1 0.1 0.1 0.1 

CBOD5 (lbs/day) 
Average Monthly 

103 100 93 151 93 83 86 91 97 112 140 105 

CBOD5 (lbs/day) 
Weekly Average 

130 154 137 123 125 112 99 126 122 153 185 119 

CBOD5 (mg/L) 
Average Monthly 

3.53 3.24 3.42 5.08 3.0 3.0 3.62 3.0 3.31 3.03 3.22 3.0 

CBOD5 (mg/L) 
Weekly Average 

5.41 3.88 4.87 4.79 3.0 3.0 4.11 3.2 4.25 3.12 3.83 3.0 

TSS (lbs/day) 
Average Monthly 

140 138 161 181 174 110 102 112 147 69 156 132 

TSS (lbs/day) 
Weekly Average 

3.7 158 217 241 362 192 141 167 236 85 215 201 

TSS (mg/L) 
Average Monthly 

4.5 4.7 5.9 6.49 5.3 4.26 4.4 4.0 4.9 1.9 3.6 3.7 

TSS (mg/L) 
Weekly Average 

8.8 5.1 7.6 6.72 8.5 6.4 5.8 6.8 6.2 2.3 4.3 5.0 

Fecal Coliform (No./100 ml) 
Geometric Mean 

1.0 1.0 3.0 17 9.0 8.0 6.0 2.0 1.0 2.0 2.0 2.0 

Nitrate-Nitrite (mg/L) 
Average Monthly 

4.35 6.0 5.18 4.3 5.3 6.42 7.44 6.56 7.94 5.13 4.75 3.67 

Nitrate-Nitrite (lbs) 
Total Monthly 

4107 4814 4293 3660 4425 5576 5167 5646 6607 5433 5866 3902 

Total Nitrogen (mg/L) 
Average Monthly 

6.73 6.68 7.61 6.49 6.64 7.42 9.06 8.66 10.14 6.21 6.15 5.73 

Total Nitrogen (lbs) 
Effluent Net Total Monthly 

6356 5344 6371 5621 5553 6468 6336 7372 8700 6603 7882 6225 

Total Nitrogen (lbs) 
Total Monthly 

6356 5344 6371 5621 5553 6468 6336 7372 8700 6603 7882 6225 

Total Nitrogen (lbs) 
Effluent Net Total Annual 

      88903      

Total Nitrogen (lbs) 
Total Annual 

      88903      

Ammonia (mg/L) 
Average Monthly 

1.38 1.90 1.78 1.74 0.75 0.48 1.44 1.80 1.39 0.54 0.47 1.01 